
 

 

 

 

 

 

DOCKET NO. D-1999-071-5 

 

DELAWARE RIVER BASIN COMMISSION 

 

Discharge to a Tributary of Special Protection Waters 

 

Sanofi Pasteur, Inc. 

Swiftwater Industrial Waste Treatment Plant 

Pocono Township, Monroe County, Pennsylvania 

 

 

PROCEEDINGS 

 

This docket is issued in response to an application submitted to the Delaware River Basin 

Commission (DRBC or Commission) on September 11, 2017 (Application), for renewal of the 

docket holder’s existing industrial wastewater treatment plant (IWTP) and its discharge.  National 

Pollutant Discharge Elimination System (NPDES) Permit No. PA0060071 for this discharge was 

issued by the Pennsylvania Department of Environmental Protection (PADEP) on October 26, 

2017.   

 

The application was reviewed for approval under Section 3.8 of the Delaware River Basin 

Compact.  The Monroe County Planning Commission has been notified of pending action.  A 

public hearing on this project was held by the DRBC on May 15, 2019. 

 

 

A.  DESCRIPTION 

 

1. Purpose.  The purpose of this docket is to renew approval of the docket holder’s existing 

Swiftwater IWTP and its discharges of up to 0.55 million gallons per day (mgd) of treated 

industrial process wastewater to Swiftwater Creek, and up to 0.313 mgd of treated industrial 

process wastewater to land via spray irrigation.  This docket also continues approval of a total 

dissolved solids (TDS) determination consisting of an average monthly effluent concentration limit 

of 1,200 mg/l and a daily maximum effluent concentration limit of 1,752 mg/l. 

 

2. Location.  The docket holder’s Swiftwater vaccine production facility and its associated 

IWTP is located on Discovery Drive at its intersection with Pennsylvania Route 611 in Pocono 

Township, Monroe County, Pennsylvania. The IWTP will continue to discharge treated industrial 

wastewater effluent to Swiftwater Creek, at River Mile 213.0 – 11.4 – 4.4 – 3.5 (Delaware River 

– Brodhead Creek – Paradise Creek – Swiftwater Creek) within the drainage area to the Middle 

Delaware Special Protection Waters (SPW) area. 

 The IWTP outfall is located in the Brodhead Creek Watershed as follows: 



D-1999-071-5 (Sanofi Pasteur, Inc., Swiftwater IWTP) 2 

 

 

OUTFALL NO. LATITUDE (N) LONGITUDE (W) 

001 41 ° 05’ 37” 75 ° 19’ 13” 

 

3. Area Served.  The docket holder’s IWTP will continue to serve the Sanofi Swiftwater 

vaccine production facility located in Pocono Township, Monroe County, Pennsylvania.  For the 

purpose of defining the Area Served, Section B (Type of Discharge) and D (Service Area) of the 

docket holder’s Application are incorporated herein by reference, to the extent consistent with all 

other conditions contained in the DECISION Section of this docket. 

 

4. Design Criteria.  The docket holder’s Swiftwater facility generates organic and inorganic 

industrial wastewater streams from on-site activities associated with the research and manufacture 

of human vaccines. The Swiftwater IWTP utilizes a combination of conventional and advanced 

wastewater treatment processes and is comprised of two separate treatment systems.  The first 

system designed to treat up to 0.8 mgd of organic (high BOD) wastewater.  The second system is 

designed to treat up to 0.15 mgd of inorganic wastewater.  The total treatment capacity is 0.95 

mgd.  The IWTP is permitted to discharge up to 0.55 mgd of treated industrial wastewater to 

Swiftwater Creek, to spray irrigate up to 0.313 mgd of treated wastewater, and to re-use up to 0.05 

mgd of treated wastewater at the Swiftwater facility.  Up to 0.35 mgd of the untreated organic 

wastewater stream generated at the Swiftwater facility is directed to the Brodhead Creek Regional 

Authority (BCRA) Stroudsburg WWTP for treatment and discharge to McMichael Creek. 

 

5.  Facilities.  The IWTP facilities consist of an organic wastewater treatment train and an 

inorganic wastewater treatment train.  The organic treatment train consists of a mechanical screen, 

an influent equalization tank, a fine screen, a membrane bioreactor (MBR) treatment process, an 

ultraviolet light (UV) disinfection system, a granular activated carbon (GAC) adsorption system, 

bag filters, and an ozone disinfection system.   

 

 The inorganic treatment train consists of an influent equalization tank, a physical/chemical 

gravity settler, a decant equalization tank, a UV disinfection system, a GAC adsorption system, 

bag filters, and an ozone disinfection system. The treated organic and treated inorganic wastewater 

streams are combined prior to conveyance to a cooling tower and heat exchanger system designed 

to reduce the temperature of the effluent prior to discharge to Swiftwater Creek. 

 

 The docket holder’s wastewater treatment facility discharges to waters classified as SPW 

and is required to have available standby power.  The existing IWTP has two generators installed 

capable of providing standby power. (SPW) 

 

The docket holder’s wastewater treatment facility is staffed 24 hours per day and has a 

remote alarm system that continuously monitors plant operations, which meets the Commission’s 

SPW requirements. (SPW)  

 

The docket holder has prepared and implemented an emergency management plan (EMP) 

for the expanding/existing/new WWTP in accordance with Commission SPW requirements.  

(SPW) 

 

The project facilities are not located in the 100-year floodplain.   



D-1999-071-5 (Sanofi Pasteur, Inc., Swiftwater IWTP) 3 

 

 

Wasted sludge will continue to be hauled off-site by a licensed hauler for disposal at a state 

approved facility. 

 

6. Water withdrawals.  The potable water supply in the project service area is provided by 

BCRA. The water withdrawal is described in detail in Docket No. D-1991-001 CP-4, which was 

approved on September 13, 2017. 

 

7. NPDES Permit / DRBC Effluent Requirements.   NPDES Permit No. PA0060071 was 

issued by the PADEP on November 1, 2017 and includes final effluent limitations for the project 

discharge to surface waters classified by the PADEP as supporting high quality water (HQ) / cold 

water fishes (CWF).  EFFLUENT TABLES C-1, C-2, & C-3 included in the DECISION section 

of this docket, contain effluent requirements for DRBC parameters that must be met as a condition 

of this approval (See DECISION Condition C.1.).  Effluent requirements for Outfall No. 001 are 

based on a discharge rate of 0.55 mgd. 

 

 

B.  FINDINGS 

 

The docket holder submitted an application to renew approval of the existing 0.95 mgd 

Swiftwater IWTP and its discharges of up to 0.55 million gallons per day (mgd) of treated 

industrial process wastewater to Swiftwater Creek, and up to 0.313 mgd of treated industrial 

process wastewater to land via spray irrigation.  The facility also re-uses up to 0.05 mgd of treated 

industrial wastewater effluent and directs up to 0.35 mgd of untreated industrial wastewater to the 

BCRA WWTP for treatment and discharge to McMichael Creek.  The docket holder also requested 

to continue approval of a TDS determination consisting of effluent concentration limits of 1,200 

mg/l (average monthly) and 1,752 mg/l (daily maximum). 

 

1. Special Protection Waters 

 

In 1992, the DRBC adopted SPW requirements, as part of the DRBC Water Quality 

Regulations (WQR), designed to protect existing high water quality in applicable areas of the 

Delaware River Basin.  One hundred twenty miles of the Delaware River from Hancock, New 

York downstream to the Delaware Water Gap has been classified by the DRBC as SPW.  This 

stretch includes the sections of the river federally designated as "Wild and Scenic" in 1978 -- the 

Upper Delaware Scenic and Recreational River and the Delaware Water Gap National Recreation 

Area -- as well as an eight-mile reach between Milrift and Milford, Pennsylvania which is not 

federally designated.  The SPW regulations apply to this 120-mile stretch of the river and its 

drainage area (Upper/Middle SPW). 

On July 16, 2008, the DRBC approved amendments to its WQR that provide increased 

protection for waters that the Commission classifies as SPW.  The portion of the Delaware River 

and its tributaries within the boundary of the Lower Delaware River Management Plan Area was 

approved for SPW designation and clarity on definitions and terms were updated for the entire 

program.  (Upper/Middle SPW) 

 



D-1999-071-5 (Sanofi Pasteur, Inc., Swiftwater IWTP) 4 

 

 

The docket holder’s IWTP discharges to the drainage area to the Middle Delaware SPW. 

The docket holder’s IWTP discharge is required to comply with the SPW requirements, as outlined 

in Article 3.10.3A.2. of the WQR.   

 

Article 3.10.3A.2.e.1). and 2). of the Commission’s WQR states that projects subject to 

review under Section 3.8 of the Compact that are located in the drainage area of SPW must submit 

for approval a Non-Point Source Pollution Control Plan (NPSPCP) that controls the new or 

increased non-point source loads generated within the portion of the docket holder’s service area 

which is also located within the drainage area of SPW.  The service area of the docket holder is 

located in the drainage area to the SPW.  Since this project does not entail additional construction 

and expansion of facilities/service area and there are no new or increased non-point source loads 

associated with this approval, the NPSPCP requirement is not applicable at this time.  Accordingly, 

DECISION Conditions C.3. has been included in this docket. 

 

2. Total Dissolved Solids (TDS) Determination 

 

Section 3.10.4.D.2 of the Commission’s Water Quality Regulations (WQR) states the 

following:  

 

“Total dissolved solids shall not exceed 1000 mg/l, or a concentration established by 

the Commission which is compatible with designated water uses and stream quality 

objectives, and recognizes the need for reserve capacity to serve future dischargers.” 

 

The Commission’s basin-wide in-stream TDS criteria is that the receiving stream’s 

resultant TDS concentration be less than 133% of the background (WQR Section 3.10.3.B.1.b.). 

  

The Commission granted TDS determinations (variances to the 1,000 mg/l effluent limit 

and/or 133% of background criteria) for the Swiftwater IWTP discharge to Swiftwater Creek as a 

result of ongoing ecological studies of Swiftwater Creek indicating no impact to aquatic life due 

to the discharge.  The docket holder has implemented an ecological monitoring program for 

Swiftwater Creek and has submitted annual reports to the Commission since 1996.  The 

Commission approved the following TDS determinations: 

 



D-1999-071-5 (Sanofi Pasteur, Inc., Swiftwater IWTP) 5 

 

 

Table B-1:  Historic TDS Determination Summary Chart 

DOCKET 

NO. 
FLOW 

CONCENTRATION 

LIMIT 

LOAD LIMIT 

(LBS/DAY) 
DATE 

D-1990-092-1 0.12 mgd 
670 mg/l (avg mo) 

1,200 mg/l (daily max) 
838 lbs/day 9/23/1992 

D-1996-038-1 0.15 mgd 1,800 mg/l (avg mo) 
2,250 lbs/day (avg mo) 

3,375 lbs/day (daily max) 
10/23/1996 

D-1999-027-1 0.2 mgd 
1,800 mg/l (avg mo) 

2,700 mg/l (daily max) 

2,250 lbs/day (avg mo) 

3,375 lbs/day (daily max) 
6/23/1999 

D-1999-071-1 0.35 mgd 
1,800 mg/l (avg mo) 

2,700 mg/l (daily max) 

2,453 lbs/day (avg mo) 

 3,581 lbs/day(daily max) 
5/8/2003 

D-1999-071-2 

* 

0.35 mgd 1,200 mg/l avg mo 
2,657 lbs/day (avg mo) 

 3,879 lbs/day(daily max) 
5/10/2006 

0.45 mgd 1,200 mg/l avg mo 
2,792 lbs/day (avg mo) 

 4,076 lbs/day(daily max) 
5/10/2006 

0.55 mgd 1,200 mg/l avg mo 
2,927 lbs/day (avg mo) 

 4,273 lbs/day(daily max) 
5/10/2006 

D-1999-071-3 

* 

0.55 mgd 
1,200 mg/l avg mo 

1,752 daily max 

2,927 lbs/day (avg mo) 

 4,273 lbs/day(daily max) 
5/10/2006 

0.70 mgd 
758 mg/l avg mo 

1,107 daily max 

4,428 lbs/day (avg mo) 

 6,465 lbs/day(daily max) 
5/10/2006 

0.90 mgd 
857 mg/l avg mo 

1,251 daily max 

6,430 lbs/day (avg mo) 